Model: TG580E-1 Part number: TG580E-1 Year: 2022




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

A3-01 3 435711 BOLT SCREW

A3-02 1 448082 MOTORDZAKSEL NEDRE ENGINE COVER

A3-03 1 448083 MOTORDZAEKSEL GVRE ENGINE COVER

B1-01 3 419391 MJTRIK M6 NUT M6

B1-02 1 448085 REKYLSTARTER RECOIL START

C6-01 1 448086 BLAESEHUS BLOWER HOUSING

D2-01 1 419346 MJTRIK M14X1.5 NUT M14X1.5

D2-02 1 419347 STARTTRISSE STARTER SPOOL

D2-03 1 449417 BLASEHJUL FAN

D2-04 1 419343 PINBOLT PIN BOLT

D2-05 1 419357 SAETBOLT M6X25 SET BOLT M6X25

D2-06 1 448087 TANDRYR TORCH F6RTC SPARK PLUG

D2-07 1 448088 TANDSPOLE IGNITION

D2-08 1 448089 SVINGHJUL FLYWHEEL

D2-09 1 448090 BAGPLADE BACK PLATE

D2-10 2 448091 STIFT LOCATING PIN OF
CRANKCASE

D2-11 1 448092 START MOTOR STARTING MOTOR

D2-12 2 419236 FLANGEBOLT M6X30 COLLAR BOLT M6X30

E3-01 1 449421 BREMSE KPL. BRAKE ASSY

E3-02 2 421982 BOLT M5X12 BOLT M5X12

E3-03 1 448094 BOLT M5X18 BOLT

E3-04 2 448095 BOLT BOLT Il

E3-05 2 441024 MJTRIK M3 NUT

E3-06 1 441023 KONTAKT SWITCH

E3-07 2 441022 SKRUE M3X16 SCREW

E3-08 1 448096 KABEL WIRE

F1-01 3 419265 BOLT M5X10 BOLT M5X10

F1-02 1 448097 VARMESKJOLD MUFFLER COVER

F1-03 2 448098 BOLT BOLT

F1-04 1 448099 UDST@DNING MUFFLER

F1-05 1 448100 PAKNING GASKET OF MUFFLER

F1-06 2 448101 B@S BUSH

G-01 4 421982 BOLT M5X12 BOLT M5X12

G-02 1 448102 CYLINDERDAKSEL CYLINDER HEAD COVER

G-03 1 448103 PAKNING GASKET OF CYLINDER HEAD
COVER

G-04 4 419376 BOLT BOLT

G-05 2 448104 VIPPEARM ROCKER OF VALVE

G-06 1 448105 STIFT PIN

G-07 2 419372 S/ADE SEAT

G-08 2 421932 VENTILFJEDER VALVE SPRING

G-09 2 419370 PAKDASE OIL SEAL

G-10 1 448106 TOPSTYKKE CYLINDER HEAD ASSY

G-11 2 448107 VENTIL VALVE

G-12 1 448108 PAKNING SEAL GASKET

G-13 2 448109 STODSTANGFOD GUIDE BOARD OF
HANDSPIKE

G-14 2 448110 HATTE TAPPET

G-15 1 448111 KNASTAKSEL CAMSHAFT ASSY

H3-01 2 421939 PINBOLT M6X92 PIN BOLT M6X92




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

H3-02 1 448112 PAKNING PAPER GASKET OF INLET
PIPE

H3-03 1 448113 INSOLATOR AIR INLET PIPE

H3-04 1 449418 PAKNING PAPER GASKET OF
CARBURETOR

H3-05 1 448115 PAKNING GASKET

H3-06 1 448116 UDST@DNINGSRGR EXHUAST PIPE

H3-07 2 419391 MJTRIK M6 NUT M6

H3-08 1 448117 LUFTFILTERELEMENT FOAM FILTER ELEMENT

H3-09 1 448118 LUFTFILTER TOPDAKSEL AIR FILTER UPPER COVER

H3-10 1 448119 KARBURATOR CARBURETOR

H3-11 1 448120 LUFTFILTER BUNDDAEKSEL AIR FILTER

J-01 1 448121 OLIEPIND LUBRICATING GAUGE

J-02 1 448122 O-RING ©@20X22.3 O RING @20X@2.3

J-03 1 448123 OLIER@R LUBRICATING PIPE ASSY

J-04 2 448124 SKRUE M4x10 SCREW

J-05 1 436459 O-RING 21X2.3 O RING 21*2.3

K-01 1 449419 KRUMTAPHUS CRANKCASE

K-02 1 448126 OLIETATNINGSRING OIL SEAL

K-03 1 448127 ANDER@R SPEED REGULATOR ROCKER
SPINDLE

K-04 1 419450 O-RING 6.5X12X1 O-RING 6.5X12X1

K-05 1 419410 PAKDASE 6X11X4 OIL SEAL 6X11X4

K-06 1 419411 STIFT PIN

K-07 1 448128 PAKNING VALVE ELEMENT

K-08 1 448129 SKRUE M4x6 SCREW

K-09 1 448130 PAKNING GASKET OF RESPIRATOR
COVER

K-10 1 448131 PLADE RESPIRATOR COVER PLATE

K-11 3 448132 SKRUE M4X10 SCREW

K-12 2 419360 STIFT PIN

L-01 1 441037 STEMPELRING PISTON RING |

L-02 1 441036 STEMPELRING PISTON RING I

L-03 2 441034 STEMPELRING SCRAPER RING

L-04 1 441035 STEMPELRING BUSHING RING

L-05 1 449420 STEMPEL PISTON

L-06 2 448138 LASERING SPRING

L-07 1 448139 KRYDSPIND PISTON PIN

L-08 1 448140 PEJLSTANG CONNECTING ROD ASSY

M1-01 1 448141 KRUMTAPAKSEL CRANKSHAFT

M1-02 1 421966 PAKNING GASKET

N-01 2 448091 STIFT LOCATING PIN OF
CRANKCASE

N-02 1 448142 PAKNING GASKET OF CRANKCASE

N-03 2 419338 SKIVE 6X15X0,5 WASHER 6X15X0,5

N-04 1 448143 LASERING CIRCLIP OF GEAR SHAFT

N-05 1 448144 GEAR GEAR SHAFT ASSY

N-06 1 448145 GLIDEB@S SLIDING SLEEVE

N-07 1 419445 PLADE PLATE

N-08 1 419350 STALBOLT M6X12 STEEL BOLT M6X12

N-09 1 448146 BUNDDAEKSEL CRANKCASE COVER

N-10 7 448098 BOLT BOLT




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

N-11 1 421973 PAKDASE 25X40X7 OIL SEAL 25X40X7

P2-01 1 448147 STANG HANDSPIKE OF VALVE

P2-02 1 448148 REGULATORFJEDER SPRING OF VALVE

P2-03 1 419416 BOLT M6X23 BOLT M6X23

P2-04 1 448149 ARM SPEED REGULATOR ROCKER
P2-05 1 419391 MJTRIK M6 NUT M6

P2-06 2 419350 STALBOLT M6X12 STEEL BOLT M6X12

P2-07 1 448150 GASREGULATOR SPEED REGULATOR

P2-08 1 448151 FJEDER SPEED REGULATOR SPRING
P2-09 1 448152 STANG HANDSPIKE

P2-10 1 433347 REGULATOR FJEDER 1P70FA | SPEED REGULATOR SPRING
P2-11 1 433350 SKRUE M4X6 SCREW

P2-12 1 433349 PLADE Q235/1P65F PLATE

Q-01 1 419395 TANKDAEKSEL TANK CAP

Q-02 1 419396 PAKNING GASKET

Q-03 1 419397 HOLDER FOR TANKLAG HOLDER

Q-04 1 448153 BRAENDSTOFTANK FUEL TANK

Q-05 1 419236 FLANGEBOLT M6X30 COLLAR BOLT M6X30

Q-06 1 434618 SKIVE WASHER 6

Q-07 2 419338 SKIVE 6X15X0,5 WASHER 6X15X0,5

Q-08 1 419398 BOLT M6X22 BOLT M6X22

Q-09 2 448154 PAKNING GASKET

Q-10 1 419273 MJTRIK M6 NUT M6

Q-11 1 419405 BRAENDSTOFSLANGE FUEL HOSE

Q-12 1 419407 KLEMME CLAMP

Q-13 1 419406 HOLDER HOLDER

Q-14 1 419403 FILTER FILTER

Q-15 1 419404 KLEMME CLAMP

Q-16 1 419354 NET NET




